SUCCY, ATV, CUuAD

X-TRAIL 500 4X4

F1 MAIN FRAME ASSY ZFEZ8 5 X

CODE PART NO. ENGLISH NAME CHINESE NAME
1 41000-5040 MAIN FRAME THEHR
2 41100-5040 ENGINE ASSY (CFMOTO) FEREHH




F2 FRONT HANDLE BAR BIkF &

CODE PART NO. ENGLISH NAME CHINESE NAME
1 41155-5040 FRONT HANDLE BAR AR T
2 GB/T70.1-2000 INNER-HEX BOLT M8*16 NS FAIZEME*16

F3 ENGINE FIXED FRAME 2z ¥lEE L&

| copE| PART NO.

ENGLISH NAME

CHINESE NAME




1 GB/T6171-2000 NUT, FLANGE(M10) ANABEFM10

2 GB/T93-1987 SPRING WASHER (¢10) HERB D10

3 42280-5000 ENGINE BUFFER BLOCK R ERIREAH

4 | GB/T16674.1-2004 |LT, FLANGE (M12X1.75X15( NAEEM12X1.75X150
5 GB/T93-1987 SPRING WASHER (¢12) HERE P2

6 GB/T6171-2000 | NUT, FLANGE(M12X1.75) ANABEIM12X1.75
7 11610-5040 RONT ENGINE SUPPORT BOAR RV B TR

8 GB/T6171-2000 NUT, FLANGE(MS) NAERMS

9 GB/T93-1987  3PRING WASHER ( 8 2% BB P8

10 GB/T6171-2000 NUT, FLANGE(MS) NAERMS

11 11710-5040 REAR ENGINE SUPPORT BOARI] BN EXER

12 11731-5040 CUSHION RUBBER & 72 = 3R

13 GB/T97.1-2002 WASHER(¢$45Xdp13X3) T BB pa5Xdh13X3
14 | GB/T16674.1-2004 OLT, FLANGE (M10X1.5X60) NAZEE M10X1.5X60
15 11791-5040 DUST, CUSHION RUBBER BB ERATE

F4 REAR DIFFERRENCIAL FTHEEBEZRE




CODE PART NO. ENGLISH NAME CHINESE NAME
1 87400-5040 REAR DIFFERENCIAL IEEE]
2 87410-5040 COUPLING FLANGE BRFRES A= (1)
3 57980-5040 GRIP BRAKE Tz &
4 GB/T93-1987 SPRING WASHER ( b6 ) HERE J6
5 GB/T16674.1-2004 HEX SCREW(M6x12) N A SKIRREMEX12
6 87430-5040 COUPLING PLASTIC WASHER FE AT 58 M T
7 87401-5040 WASHER($30x$10x2) 2 B $30x$10x2
8 87402-5040 BOLT (M10X16) NAZL X H R M10X16
9 81520-5040 OLT, FLANGE (M12X1.25X100 TE il 7S 4 B AEM12X1.25X100
10 GB/T5789-1986 OLT, FLANGE (M12X1.25X110) N IR IR M12x1.25x110
11 GB/T6187.2-2000 LOCKNUT, FLANGE(M12) 2ERESNAEZHRRS M12
12 81120-5040 HAND BRAKE PUMP FHER
13 GB/T93-1987 SPRING WASHER (¢8) SRR ES
14 GB/T16674.1-2004 HEX SCREW(M8X16) A SKIRREM8X16
15 GB/T6171-2000 NUT(M8) NAMRREMS
16 87440-5040 REAR SEMIAXLE .R (609MM) e A5 5538 M T (609mm)
17 87450-5040 REAR SEMIAXLE. L(627MM) Ji A SRS A Y (627mm)
18 27160-5040 HEX SLOTTED NUT N FTFEIR S M18x1.5
19 87470-5040 PIN, SPLIT3.2x35 FF O 443.2x35

F5 REAR SWING ARM ASSY GHEZR4E 14




CODE PART NO. ENGLISH NAME CHINESE NAME
1 61110/61150-5040 ET.RR (UPPER)  (LEFT&HRI fo FIEBRAH (EF)
2 52450-5040 NYLON BUSH BxE
3 52590-5040 GREASE NIPPLE (M6) M6 iH 1S
4 61160-5040 BUSH ( LENGTH : 161MM) HE (KE : 161mm)
5 GB/T5789-1986 | T , FLANGE ( M10x1.25x N EZ IR M10x1.25x180
6 GB/T6187.2-2000 CKNUT , FLANGE(M10x] 248 <A L2 ESRIES M10x1.25
7 GB/T5789-1986 T , FLANGE ( M12x1.25x1 NAEZE®¥M12x1.25x100
8 GB/T6187.2-2000 |OCKNUT, FLANGE(M12x1.2] 248 NAEZESIEER] M12x1.25
9 | 61510/61550-5040 ET.RR (LOWER) (LEFT&RI ETEREAH (ER)
10 GB/T5789-1986  DLT, FLANGE (M10x1.25x75 IS AL Z R4 M10x1.25%75
11 52560-5040 10 BUSH (LENGTH : 56.5MM P10 E ( KE : 56.5mm)
12 52460-5040 BEARING WITH OIL Gy ey
13 52470-5040 DUST CAP Bhd 3
14 61590-5040 PBUSH (LENGTH : 53.5MM) P12 E ( KE : 53.5mm)
15 GB/T5789-1986 LT, FLANGE (M12x1.25x179  NAEZ1E#M12x1.25x175
16 62100-5040 REAR SHOCK JE U AR
17 GB/T5789-1986  DLT, FLANGE (M10x1.25x50 IS AL Z 8242 M10x1.25%50

SUCCY, ATV, CUAD

F6 REAL WHEEL HUB ASSY jE#EE E A H




CODE PART NO. ENGLISH NAME CHINESE NAME
1 54101-5040 BOTL, TIRE B haiRe
2 54100-5040  |E,REAR WHEEL ( LEFT& REBEZ (ER)
3 GB/T 276-1994 BEARING &
4 54120-5040 SPACERBUSH fRE
5 59200-5040 REAR BRAKE DISK MNEH
6 | GB/T16674.1-2004 BoLT ARALIER
7 | 69230/69240-5040 FURCATE SHAFT ( LEFT EHEREER(ER )
8 GB/T93-1987 | SPRING WASHER ($10) HEBRE10
9 GB/T5789-1986 DLT, FLANGE (M10x1.25x25 7N E 2 H B M10X1.25X25
10 81111-5040 ! CALIPER, BRAKE (LEFT& RIG Hzhd (L£H)
11 61560-5040 BUSH HE
12 52470-5040 DUST CAP Bhd 3
13 52460-5040 BEARING WITH OIL LS

F7 REAR WHEEL ASSY F#E K




CODE PART NO. ENGLISH NAME CHINESE NAME
1 55100-5040 REAR TIRE (25X10-12) ¥R8 (25X10-12)
2 54100-5040 RIM , RR. WHEEL B8
3 54110-5040 NUT, TIRE Lo 4SS
4 54111-5040 CAP , WHEEL CENTER RHRNE

BUCCY, ATV, CUAD

F8 FRONT DIFFERRENCIAL ASSY ®IFf4A 4




CODE PART NO. ENGLISH NAME CHINESE NAME
1 87360-5040 FRONT SEMIAXLE.L RIS AT (RIE)
2 87300-5040 FRONT DIFFERENCIAL BISTHE
3 87360-5040 FRONT SEMIAXLE.R EERAET (BIH )
4 GB/T6187.2-2000 KNUT , FLANGE( M10x| 248 N ML= B & M12x1.25
5 87310-5040 R BRACKET,FRONT DIFFERREN BT FEEEER
6 GB/T5789-1986 T , FLANGE ( M12x1.25x NAZEZEERM12X1.25X95
7 GB/T6187.2-2000 _OCKNUT , FLANGE m1 2ERSNAEZEPRER M10
8 GB/T5789-1986 |LT, FLANGE (M12X1.25X11( /SEZEZMEHIBEM12X1.25X110
9 GB/T5789-1986 DLT, FLANGE (M10X1.25X25 7N 3E 2 H B M10X1.25X25
10 87320-5040 \T BRACKET,FRONT DIFFERREN P2 T[] 2 A

F9 FRONT SWING ARM ASSY (LOWER) & FiEZE4A#




CODE PART NO. ENGLISH NAME CHINESE NAME
1 GB/T5789-1986  BOLT, FLANGE(M10X1.25X75 ANAEZ IR M10X1.25X75
2 52450-5040 NYLON BUSH ERE
3 52560-5040 BUSH ( LENGTH : 56.5M $d10%F E 56.5mm
4 52550-5040 WELDING BUSH,SWING ARM EEEREE
5 GB/T6187.2-2000 KNUT , FLANGE( M10x1 248 N AL EE & M10x1.25
6 52500-5040 IWING ARM.FR (LEFT& FRON BITNER(ER)
7 52510-5040 (ET , SWING ARM BALL, FR B FEE KL EER
8 52511-5040 ALL, SWING ARM. FR(LOWER Bl FIEREBRL
9 GB/T6171-2000 NUT M8 NAERMs
10 GB/T93-1987 SPRING WASHER (§ 8) %% 2 B s
11 GB/T97.1 WASHER $8 b
12 GB/T16674.1-2004 HEX SCREW(M8X20) IS KR M8X20

F10 FRONT SWING ARM ASSY (UPPER) &7 L E 2840 #




CODE PART NO. ENGLISH NAME CHINESE NAME
1 52300-5040 SWING ARM.FR(UPPER) Aif_EHESR
2 52370-5040 FIXED BUSH,BALL KABEEE
3 52380-8040 BALL,SWING ARM.FR(UPPER A EREZRERL (IR EEE )
4 52381-8040 SPRING CLAMP R (BRKEH )
5 52360-5040 BUSH ( LENGTH : 203M HE (KE : 203mm)
6 52450-5040 NYLON BUSH BRE
7 52590-5040 GREASE NIPPLE (M6) M6 JH
8 GB/T5789-1986  OLT, FLANGE(M10X1.25X224 IS IR M10x1.25%225
9 GB/T6187.2-2000 |OCKNUT, FLANGE(M10x1.2] 448 A EZESIEE™~ M10x1.25
10 GB/T6171-2000 NUT M12 NAMAREM12
11 52100-5040 FRONT SHOCK AR
12 GB/T5789-1986  B3OLT, FLANGE(M10X1.25X50 IS A A Z 28 M10x1.25x50

BUCCY, ATV, CUAD

F11 FRONT WHEEL HUB ASSY HBI%CE: RE4H 4




10

CODE PART NO. ENGLISH NAME CHINESE NAME
1 54101-5040 BOTL, TIRE B haiRe
2 54100-5040 | ,FRONT WHEEL ( LEFT& BEEX(ER)
3 59200-5040 FRONT BRAKE DISK MNEH
4 | GB/T16674.1-2004 BLACK BOLT M8X25 HNSA R BIZHEMsx25
5 GB/T 276-1994 BEARING 6007RS A GO07RS
6 54120-5040 SPACERBUSH fRE
7 59230/59240-5040 URCATE SHAFT ( LEFT] B LA RE (LA )
8 81111-5040 T CALIPER, BRAKE (LEFT&RI &l zh
9 GB/T93-1987 SPRING WASHER (¢$10) g B0
10 GB/T5789-1986  BOLT, FLANGE(M10X1.25X25 INAEZ 2R M10x1.25x25

F12 STEERING ASSY

¥ mIHL4A A




CODE PART NO. ENGLISH NAME CHINESE NAME
1 27110-5040 STEERING ASSY Ol
2 27120-5040 STEERING POLE L=JEI By
3 GB/T6187.2-2000 _OCKNUT , FLANGE m1 FREFM12
4 27121-5040 BALL JOINT Hmikk
5 27130-5040 HEX SLOTTED NUT NAFTFEIR
6 GB91-2000 PIN, SPLIT F O
7 27140-5040 CKET , STEERING ASSY (DO J7 AL E FE(T)
8 27150-5040 \CKET, STEERING ASSY (UPP J7 AL EAR
9 GB/T97.1 WASHER $8 Tibdg
10 GB/T93-1987 SPRING WASHER (§ 8) S 0 B3
11 GB/T70.1-2000 INNER-HEX BOLT M8X20 NS A 1% M8X20

BUCCY, ATV, CUAD

F13 STEERING WHEEL ASSY XA @#l4H 4




CODE PART NO. ENGLISH NAME CHINESE NAME
1 56000-5040 STEERING WHEEL Jrh
2 56900-5040 STEERING COLUMN 7 A
3 27215-5000 'ER OF STEERING COL] FaEERInE
4 27260-5040 | TEERING JOINT(UPPEF B EAE LR
5 27270-5040 TEERING JOINT(LOWER FEa T
6 27250-5040 CROSS JOINT +FW
7 27230-5040 COVER OF STEERING FEEREMmE
8 GB/T70.1-2000 BOLT M5X15 A 7S A B AL 84T Msx15
9 GB/T5789-1986 BOLT, FLANGE(M8X30) IS L Z 124 M8X30
10 GB/T6187.2-2000 LOCKNUT, FLANGE M8 ELEEANAEZEHEER V8
11 | GB/T16674.1-2004 BLACK BOLT M8X25 HNSA R BRI Msx25

F14 FRONT WHEEL ASSY ®j%4A 4




CODE PART NO. ENGLISH NAME CHINESE NAME
1 55100-5040 FRONT TIRE (25X8-12) B3R ( 25x8-12)
2 54100-5040 RIM , FR. WHEEL HIRCER
3 54110-5040 NUT, TIRE RIRIES
4 54111-5040 CAP , WHEEL CENTER RERINE

F15 BRAKE PEDAL ASSY MEI#I4%lzh4E 4




10

CODE PART NO. ENGLISH NAME CHINESE NAME
1 57310-5040 PEDAL,BRAKE i) 2h B AR
2 57320-5040 —~R BOARD OF BRAKE H A1) s o 22 A AR
3 GB/T 6171-2000 NUT M4 NFIRERE M4
4 GB/T823-1988 SCREW(M4X10) AN L IR 4T M4AX10
5 57340-5040 $10 BUSH $10%tE
6 52360-5040 NYLON BUSH ERE
7 GB/T5789-1986 . T , FLANGE(M10x1.25x INFEZ TH IR M10x1.25x175
8 GB/T6187.2-2000 BOLT, FLANGE(M10x1.25) | &4 @ NfAiEZESEIRAMI0x1.25
9 GB/T16674.2-2004 BOLT, FLANGE(M6X50) N E IR MeX50 (HREL )
10 57330-5040 TORSION SPRING Eii oy

F16 OIL PEDAL ASSY i1 Bix4A 4




CODE PART NO. ENGLISH NAME CHINESE NAME
1 58710-5040 PEDAL,OIL THIT) B AR
2 58720-5040 PIN M Esh 4
3 GB/T5789-1986 BOLT , FLANGE(M8X50 N L Z E R M8X50
4 GB/T6187.2-2000 30LT , FLANGE(M8x1.25| 24 E ALk YRR M8x1.25
5 58730-5040 WVER BOARD OF oiL PEL T BRI AR
6 GB/T823-1988 SCREW(M4X10) TN K IRETMAX10
7 GB/T 6171-2000 NUT M4 N IRREMA
8 GB/T5789-1986 BOLT, FLANGE(M6X50) AL = THIRHE M6X50
9 58310-5040/5240 GUN CABLE T avAA

SUCCY, ATV, CUAD

F17 OIL TANK ASSY ShfEd 4




CODE PART NO. ENGLISH NAME CHINESE NAME
1 44100-5040 OIL TANK EE]
2 GB/T5823-1988 SCREW(M5X12) B L+ F B IR ETM5X12
3 GB/T96.2-2002 WASHER th5xdh15X1 T G5XP15X1
4 34800-5040 FUEL LEVER SENSOR AR BER
5 34810-5040 SEAL WASHER R
6 GB/T823-1988 SCREW(M6X25) T KB K IR ET M6x25
7 44230-5040 ®6 BUSH o661 E
8 44220-5040 CUSHION RUBBER IR IR
9 44210-5040 XED STEEL PLATE FOR OIL TAN % [ E A
10 44300-5040 OIL TANK VALVE A ]
11 44001-5040 ATERPROOF COVER OF OIL TA B KA 35

F18 ENGINE BRACKET ASSY & zi#l X ZRAE #4




CODE PART NO. ENGLISH NAME CHINESE NAME

1 GB/T6171-2000 BOLT M10 ANHEFM10

2 42280-5000 ENGINE BUFFER BLOCK R ERIREA G

3 GB/T93-1987 | SPRING WASHER (10) HEBRE10

4 GB/T6171-2000 NUT, FLANGE(MS) NAEMS

5 GB/T97.1-2002 WASHER(45Xb13X3) & B p8xh30

6 GB/T93-1987 SPRING WASHER (¢8) R E D8

7 | GB/T1174.1-2004 iOLT, FLANGE(M12X1.25X11( ANAEEM12X1.25X110

8 | GB/T6187.2-2000 LOCKNUT, FLANGE M12x1.2 AAZXLESIZIER M12x1.25
9 11030-5040 BRACKET OF ENGINE Rl X R

F19 RADIATOR ASSY KiE4H#




O

/

CODE PART NO. ENGLISH NAME CHINESE NAME
1 17900-5040 RADIATOR KFEHEHEK
2 17901-5040 RADIATOR FAN KFE B BB
3 17920-5040 INTAKE PIPE,ENGINE R KE
4 17910-5040 OUTLET PIPE,ENGINE R PLHKE
5 GB/T5789-1986 BOLT, FLANGE(MS8X16) SR 1EZTEIM8X16
6 GB/T5789-1986 BOLT, FLANGE(M6X25) AL IR M6X25
7 GB/T6187.2-2000 LOCKNUT, FLANGE M6 NALZESRIREEMe
8 17990-5040 BRACKET FOR RADIATOR ARG TR
9 9852-223205 HOOP 22-32mm ¥4 22-32mm

SUCCY, ATV, CUAD

F20 SPARE TIRE FRAME & f4%8




CODE PART NO. ENGLISH NAME CHINESE NAME
1 41800-5040 FRAME ASSY FOR SPARE TIRE ZRREER
2 GB/T5789-1986 OLT , FLANGE(M8x1.25x4 IS AL Z 1242 M8x1.25x40
3 GB/T6187.1-2000 )CKNUT , FLANGE Mm8x1| 4&J& A EZ R IRET M8x1.25
4 GB/T70.1-2000 BoLT M8x16 7S IR M8X 16
5 81510-5040 BOLT FOR FIXING SPARE TIRE ZheE iR
6 GB/T6187.1-2000 CKNUT , FLANGE M12x1 NAEZTE H SRS M12x1.25

SUCCY, ATV, CUAD

F21 ROOF T4




CODE PART NO. ENGLISH NAME CHINESE NAME
49110-5040 ROOF TH = AR
9015-060160 RUBBER WASHER §6 B #2$6

GB/T823-1988 SCREW ( M6x16) +- AR # K IRET M6x16

F22 FRONT PLASTIC COVER ®iflZE

CODE PART NO. ENGLISH NAME CHINESE NAME
1 47600-5040 FRONT PLASTIC COVER B EEMR
2 9015-060160 RUBBER WASHER $6 B E2$6
3 GB/T823-1988 SCREW ( M6x16) +- A R K IRETM6X16

F23 ELECTRIC PART

B




CODE PART NO. ENGLISH NAME CHINESE NAME
1 33620-5040 BATTERY BOX Bt E
2 33610-5010 BATTERY ZEH
3 31800-5000 STARTER RELAY BB ER
4 32900-5020 ColI AAKBHEE (CDI)
5 32800-5020 RECTIFIER,REGULATORHR BREs B
6 35610-5000 'RONT TURNING LIGHT (R & I [E4T ( SAED02DOT )
7 35110-5040 HEADLIGHT (R &L) Bl KT (JUTE A012)
8 35710-5040 TAILLIGHT (R &L) BREM (JUTE 9605 ) ( BELIRRE)
9 66500-5040 2W/4W DIVERSION MOTOR 2/43R BE iR e 4],
10 35620-5040  REARTURNING LIGHT (R&L| Je#k[E4T ( JUTELBA7-RW )
11 38500-5000 HORN R\ ( DL135)
12 33400-5020 2W/4W DIVERSION SWTICH RR&EE
13 37100-5040 IGNITION SWITCH UK TFE R BB
14 39400-5000 CIGARETTE LIGHT SRR BB
15 37400-5340 COMBINED SWITCH ASSY HEF X
16 35600-5010 ORGAN, FLASH A S22
17 33611-5010 DRAWSTRING,BATTERYORGAN BBt HI T

F24 REAR PLASTIC COVER jE&miRk




CODE PART NO. ENGLISH NAME CHINESE NAME
1 47110-5040 LEFT PLASTIC COVER, RR. ERMNEmR(E )
2 47210-5040 2IGHT PLASTIC COVER , RH BERNEmRE )
3 9015-060160 RUBBER WASHER $6 BB 26
4 GB/T823-1988 SCREW ( M6x16) TR K IRET M6x16
F25 METER {34k
CODE PART NO. ENGLISH NAME CHINESE NAME
1 35910-5040 COVER, METER NERNE
2 9015-060160 RUBBER WASHER $6 C eSS
3 GB/T823-1988 SCREW ( M6x16) AR E K IRETM6Ex16
4 34000-5240 METER 5 ( XY500GK-SDN192)
5 37311-5000 WARNING SWTICH i

SUCCY, ATV, CUAD

F26 FRONT TRANSMISSION SHAFT &i1% 3 4




O

@

[

CODE PART NO. ENGLISH NAME CHINESE NAME
1 87350-5040 FRONT TRANSMISSION SHAFT AifE s (KE : 1310mm)
2 GB/T70.1-2000 BOLT(M8X1.25X25) NS A RFEM8X1.25X25
3 GB/T70.1-2000 SCREW ( M6x16 ) ARBIRETMBX1X25
4 GB/T93-1987  3PRING WASHER ( 8 MEHE ¢8

SHIFTING GEAR AND HANDBRAKE COVER E&EHFRI%4

CODE PART NO. ENGLISH NAME CHINESE NAME
1 53700-5040 COVER,SHIFT GEAR ASSY ENMFNZENE

GB/T845-2000

SCREW (ST4.8X16)

+F R X B BURET ST4.8X16

GB/97.1-2002

WASHER ( @5x@16x1 )

F # sx10x1

SUCCY, ATV, CUAD

F28 REAR FENDER ASSY JE#MRAH



CODE PART NO. ENGLISH NAME CHINESE NAME
1 63210/63220-5040 | BRACKET OF REAR FENDER BEEERIZR (£h/)
2 63410-5040 REAR FENDER(R & L) a R
3 GB/T70.1-2000 BOLT(M8X16) NS A IR M8X16
4 GB/T93-1987 SPRING WASHER (¢8) o B8
5 9015-060160 RUBBER WASHER ($6) B $6
6 GB/T823-1988 SCREW ( M6x16) TR E L IRETM6x16

SUCCY, ATV, CUAD

F29 FRONT FENDER ASSY ®I#5 etk 4




CODE PART NO. ENGLISH NAME CHINESE NAME
1 53110/53120-5040 FRONT FENDER(R & L) B (£6)
2 53130/53140-5040 KET OF FRONT FENDER BRI (ER)
3 GB/T70.1-2000 BOLT(M8X16) NN 1A MBX16
4 GB/T93-1987  BPRING WASHER ( 8 S 0 B3
5 9015-060160 RUBBER WASHER (6) B E2$6
6 GB/T823-1988 SCREW ( M6x16) TR K IRETM6x16

BUCCY, ATV, CUAD

F30 MUFFLER JEFEz%




CODE PART NO. ENGLISH NAME CHINESE NAME
1 14000-5040 MUFFLER,ASSY SE 75 B8 5K (CF188)
2 14700-5040 UPPORT BRACKET OF MUFFLE HREXEAH
3 9013-130450 RUBBER WASHER B
4 GB/T5789-1986 BOLT,FLANCE (M10x35) NAEEZHE#M10x35
5 | GB/T6187.2-2000 OCKNUT, FLANGE (M10x1.2 /ASAEXHESUIE/FM10%1.25
6 GB/T70.1-2000 BOLT(M8X20) NS A ERM8X20
7 GB/T 6171-2000 NUT(M8) ANHEF M8

SUCCY, ATV, CUAD

F31 SEAT ASSY B4 4




CODE PART NO. ENGLISH NAME CHINESE NAME
1 45100-5040 SEAT(R & L) JEEAR
2 45220-5040 SLIDING TRACK(R &) BIVEIR
3 45210-5040 IAIN SLIDING TRACK(R & FIER
4 GB/T70.1-2000 BOLT(M8X16) NS IR M8X16
5 85900-5040 BELTS WITHIN BOLT AND NUT et (EIRRIRE )

BUCCY, ATV, CUAD

F32 CALIPER #Izhg%




CODE PART NO. ENGLISH NAME CHINESE NAME

1 81110-5040 \LIPER, BRAKE (R & LAND F & Hzheg B ( —#elM )

2 58410-5040 CHOKE CABLE AEEA

F33 FRONT BUMPER ASSY HI{RFEFTH 4
4

CODE PART NO. ENGLISH NAME CHINESE NAME
1 84200-5040 BUMPER ASSY AR RS AT S B
2 84250-5040 WINCH ASSY REVEK
3 GB/T 6171-2000 NUT (M8) AFIREEMS
4 GB/T 93-1987 SPRING WASHER ( ¢8 HERE (FMS)
5 GB/T16674.1-2004 BoLT (M8x20) N IR M8X20
6 GB/T5789-1986  DLT, FLANGE (M10x1.25x7( IS A EZ 28 M10x1.25x70
7 GB/T6187.2-2000 |KNUT , FLANGE (M10x1 448 N A iEZHB EE & M10x1.25

F34 MAIN WIRE HARNESS F£ R




CODE PART NO. ENGLISH NAME CHINESE NAME
1 36600-5040 MAIN WIRE HARNESS F4 R (CF188)
2 19510-5010 AIR CLEANER,SUPPLY INMSZEEERA Y
3 19300-5010 VALVE ,SUPPLY AIR LA PN

SUCCY, ATV, CUAD

F35 RADIATOR RESERVE EIKFEAH




8

CODE PART NO. ENGLISH NAME CHINESE NAME
1 17949-5000 WATER PIPE KE
2 9852-061205 CLAMP i
3 17902-5000 IK,RADIATOR RESERVH BIKFELBH
4 GB/T823-1988 SCREW ( M6x16 ) AR E K IRETMEx 16
5 17931 - 5000 CLAMP Bk FE1a fiE
6 17221-5002 CVT ARINLET PIPE CVTHIRE
7 17211-5002 CVT AR OUTLET PIPE CVTH N E
8 17212-5002 JOINT, INLET PIPE HREEEL
9 17222-5020 JOINT,OUTLET PIPE MR E L
10 9852-517005 HOOP (51-70mm) F24551-70mm

SUCCY, ATV, CUAD

F36 AIR CLEANER Z=jE2548 44




CODE PART NO. ENGLISH NAME CHINESE NAME
1 13200-5000 ASSY. AIR CLEANER ZEIRESA
2 41242-5040 FIXED PLATE FOR AIR CLEANER =R e EER
3 GB/T5789-1986 BOLT(M6x20) NAEZHIREM6x20
4 13711-5000 RIPPLE PIPE OF AIR CLEANER EIREEAE

BUCCY, ATV, CUAD

F37 CARRIER /M




CODE PART NO. ENGLISH NAME CHINESE NAME
1 46200-5040 CARRIER N
2 GB/T70.1-2000 BOLT(M8X16) A A AEHEMEX16

F38 REAR ADORN PLATE G4tk

) ( H 1
) e
o J . (e
3 4 @/H/
CODE PART NO. ENGLISH NAME CHINESE NAME
1 47320-5240 ADORN PLATE FOR MUFFLER HERE R
2 47310-5040 'OVER OF REAL DIFFERRENCIA EIFRRPE
3 35900-5040 'ENSE PLATE LIGHT(JUTE 0636 K8 ER4T JUTE 0636-P
4 GB/T 6171-2000 NUT (M5) AN HEERE M5
5 9015-060160 RUBBER WASHER (§6) BRI 6
6 GB/T823-1988 SCREW ( M6x16) o fl o B L 1R4T M6ex16

F39 HANDBRAKE F iz}

A\,




o)

CODE PART NO. ENGLISH NAME CHINESE NAME
1 53600-5040 BRACKET,SHIFT GEAR FER SRR
2 69840-5000 HANDBRAKE FRNFEWRAH
3 GB/T70.1-2000 BOLT(M8X16) HNASHIREM8X16
4 GB/T93-1987 SPRING WASHER ($8) ERES
5 GB/T6171-2000 NUT (M8) NAERMS
6 GB/T70.1-2000 BOLT(M8X16) HARABEMEX16
7 GB/T5789-1986 |LT, FLANGE (M12x1.25x17] JSAEZEIEEM12x1.25x175
8 | GB/T6187.2-2000 OCKNUT, FLANGE (M12x1.2 AAEXHBESUIEFM12x1.25

BUCCY, ATV, CUAD

F40 SHIFTTING GEAR ##EH R4

o




3 E 7 8
4 5
H—
x@ = P Y
<%1m = “%
2
CODE PART NO. ENGLISH NAME CHINESE NAME
1 28610-5040  EAR SHIFTING POLE B(355mn] EHIEMB(355mm)
2 28620-5040  HEAR SHIFTING POLE A(795mn EREFTA(795mm)
3 82510-5040 SHIFTING CONNECTING PART FER S BRE 4
4 GB/T6187.2-2000 | OCKNUT, FLANGE (M8x1.25 NAEZE S B R M8x1.25
5 82514-5040 BOLT FER T HR IR
6 66200-5040 GEAR SHIFTING ASSY FEEs
7 GB/T70.1-2000 BOLT(M8X16) AR AIREM8X16
8 GB/T93-1987 SPRING WASHER (¢8) 5% % 1 B8

SUCCY, ATV, CUAD

F41 REARVIEW MIRROR 515

R




1
0— 2

0
olEE

CODE

PART NO.

ENGLISH NAME

CHINESE NAME

56510-5000/56610-5000

REAR VIEW MIRROR (R & L)

R (&E/4)

546 20 B 68

2 GB/T93-1987 SPRING WASHER ($8)
3 GB/T 6171-2000 NUT (M8) NAREF Ms
F42 FUEL PUMP A&
CODE PART NO. ENGLISH NAME CHINESE NAME
1 44421-5000 OIL PIPE e
2 9852-061205 CLAMP 5
3 GB/T5789-1986 | BOLT, FLANGE (M6x25) ANAE IR M6X25
4 44310-5010 FUEL PUMP SET HZEMER

F43 HANDBRAKE CABLE H4EH %

'd

L™




CODE PART NO. ENGLISH NAME CHINESE NAME
1 58600-5040 HANDBRAKE CABLE BENR (FREK)
F44 FOOTREST BOARD BHI1434R
CODE PART NO. ENGLISH NAME CHINESE NAME
1 43510-5040 FOOTREST BOARD (R) G AR
2 43410-5040 FOOTREST BOARD (L) B ER
3 GB/T823-1988 SCREW ( M6x16) TFEAELIRETM6%16
4 9015-060160 RUBBER WASHER ( §6) B $6

F45 HITCH BALL GHsZEBKKLAH




CODE PART NO. ENGLISH NAME CHINESE NAME

1 82132-5040 HOLDER BOARD,HITCH BALL Ho 4 Bk Sk R

2 GB/T6187.2-2000 |OCKNUT, FLANGE (M10x1.2] JSAZZXHBPiIRFM10%1.25
3 GB/T5789-1986 30LT, FLANGE (M10x1.25x25| /<32 HIRFEM10x1.25%x25
4 82131-5000 HITCH BALL e Bk L

5 GB/T93 SPRING WASHER g3

6 GB/T6170 NUT 125

F45 ROLL CAGE Z[]4E




/L

CODE PART NO. ENGLISH NAME CHINESE NAME
1 41710-5040 ROLL CAGE,(F) EMZRE K
2 41720-5040 ROLL CAGE,(R) bt =N
3 41730-5040 T FRAME TRIZBE R
4 GB/T70.1-2000 BOLT(M8X16) AR AIREM8X16
5 GB/T5789-1986 BOLT, FLANGE (M8x1.25x40 NAE X124 M8x1.25x40
6 GB/T6187.1-2000 LOCKNUT, FLANGE (M8x1.25 EXHPIEIRE M8x1.25

SUCCY, ATV, CUAD

F46 STORAGE BASKET B¥&

| " J—




CODE PART NO. ENGLISH NAME CHINESE NAME

1 85300-5040 STORAGE BASKET EAR

F47 CHASSIS BOARD | ( INSIDE) Z2 Kz | (£EB )
| | | L ——




CODE PART NO. ENGLISH NAME CHINESE NAME

1 47420-5040 CHASSIS BOARD AKR

F48 CHASSIS BOARD II(OUTSIDE) ZEZ2E4R II(5hEF )




CODE PART NO. ENGLISH NAME CHINESE NAME
1 47410-5040 CHASSIS BOARD (R) EZRE(HA)
2 47411-5040 CHASSIS BOARD (L) ER=E (X)
F49 RADIATOR WIND SCOOPER XfFE& X =&
CODE PART NO. ENGLISH NAME CHINESE NAME
1 17200-5040 WIND SCOOPER,RADITOR KESKE






















































































































